
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 



TCEQ-20972 (11/08/2024)  Page 1 of 7
Wastewater Individual Permit Application, Plain Language Template 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

SUMMARY OF APPLICATION IN PLAIN 
LANGUAGE FOR TPDES OR TLAP PERMIT 

APPLICATIONS 

Summary of Application (in plain language) Template and 
Instructions for Texas Pollutant Discharge Elimination System 
(TPDES) and Texas Land Application (TLAP) Permit 
Applications 
 
Applicants should use this template to develop a plain language summary of your facility and
application as required by Title 30, Texas Administrative Code (30 TAC), Chapter 39, 
Subchapter H. You may modify the template as necessary to accurately describe your facility 
as long as the summary includes the following information: (1) the function of the proposed 
plant or facility; (2) the expected output of the proposed plant or facility; (3) the expected 
pollutants that may be emitted or discharged by the proposed plant or facility; and (4) how 
you will control those pollutants, so that the proposed plant will not have an adverse impact 
on human health or the environment. 
 
Fill in the highlighted areas below to describe your facility and application in plain language. 
Instructions and examples are provided below. Make any other edits necessary to improve 
readability or grammar and to comply with the rule requirements. After filling in the 
information for your facility delete these instructions.   
 
If you are subject to the alternative language notice requirements in 30 TAC Section 39.426, 
you must provide a translated copy of the completed plain language summary in the 
appropriate alternative language as part of your application package. For your convenience, 
a Spanish template has been provided below.  
 
ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS 
DOMESTIC WASTEWATER/STORMWATER 
The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter 
39.  The information provided in this summary may change during the technical review of the 
application and is not a federal enforceable representation of the permit application. 

Harris County MUD 304 (CN600737183) operates Harris County MUD 304 Wastewater 
Treatment Plant (RN102097771), a Domestic Wastewater Treatment Plant. The facility is 
located at 12603 Wellington Parkway, in Houston, Harris County, Texas 77014. This 
application is for a Major Amendment to authorize the discharge of treated wastewater at a 
volume not to exceed a daily average flow of 900,000 gallons per day via plant site to Harris 
County Flood Control District Ditch P145-00-00, thence to Greens Bayou Above Tidal in 
Segment No. 1016 of the San Jacinto River Basin..  

Discharges from the facility are expected to contain  daily average concentrations of less than 
or equal to 10 mg/l of five-day Carbonaceous Biochemical Oxygen Demand (CBOD5), 15 mg/l 
of Total Suspended Solids (TSS), 5 mg/l November  March and 3 mg/l April - October of 
Ammonia Nitrogen (NH3-N), and 63 mg/l of Escherichia coli (Ecoli). Additional potential 
pollutants are included in Domestic Technical Report 1.0, section 7. Pollutant Analysis of 



TCEQ-20972 (11/08/2024)  Page 2 of 7
Wastewater Individual Permit Application, Plain Language Template 

Treated Effluent in the permit application package is treated by an activated sludge plant 
operated in the complete mix mode and the treatment units will include an on-site lift 
station, a manual bar screen, two (2) aeration basins, two (2) final clarifiers, two (2) chlorine 
contact basins, a sludge pre-mix chamber, a sludge thickener, and three (3) aerobic digester 
basins. Chemical disinfection is achieved by chlorine gas. 
  



TCEQ-20972 (11/08/2024)  Page 3 of 7
Wastewater Individual Permit Application, Plain Language Template 

PLANTILLA EN ESPAÑOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE 
TPDES o TLAP 

AGUAS RESIDUALES DOMESTICAS /AGUAS PLUVIALES 
 
El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua 
pendiente que está siendo revisada por la Comisión de Calidad Ambiental de Texas según lo 
requerido por el Capítulo 39 del Código Administrativo de Texas 30. La información 
proporcionada en este resumen puede cambiar durante la revisión técnica de la solicitud y no 
es una representación ejecutiva fedérale de la solicitud de permiso. 
 
El Distrito de Servicios Públicos del Condado de Harris 304 (CN600737183) opera la 
instalación de tratamiento de aguas residuales domesticas del Distrito de Servicios Públicos 
Municipales del Condado de Harris 304 (RN102097771), una instalación de tratamiento de 
aguas residuales domesticas. La instalación está ubicada en 12603 Parkway, en Houston, 
Condado de Harris, Texas 77014. Esta solicitud es para una renovación para autorizar la 
descarga de aguas residuales tratadas a un volumen que no exceda un flujo promedio diario 
de 900,000 galones por día a través del sitio de la planta a un afluente llamado Zanja del 
Distrito de Control de Inundaciones del Condado de Harris P145-00-00, de allí a Greens Bayou 
sobre la marea del Segmento No.1016 de la cuenca del rio San Jacinto. 

Se espera que las descargas de la instalación contengan concentraciones bioquímicas medias 
diarias menos o iguales a 10 mg/l de oxígeno de cinco-días (CBOD5), 15 mg/l de solidos 
suspendidos totales (TSS), 5 mg/l Noviembre  Marzo y 3 mg/l April - Octubre de nitrógeno 
amoniacal (NH3-N) y 63 mg/l de Escherichia coli (Ecoli). Otros contaminantes potenciales están 
incluidos en el paquete de solicitud de permiso en el informe Técnico Nacional 1.0, Sección 7- 
Análisis de Contaminantes de Efluentes Tratados. Las aguas residuales domesticas. están 
tratado por una planta de proceso de lodos activados, planta de modo mezcla completa y las 
unidades de tratamiento incluirán una estación de bombeo de efluentes, una pantalla fina 
manual, dos (2) tanque de aireaciones, dos (2) clarificadores finales, dos (2) tanque de 
contacto con cloros, una cámara de premezcla de lodos, un espesante de lodo y tres (3) 
digestores aeróbicos. La desinfección química se logra mediante gas cloro. 
  



 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

 

NOTICE OF RECEIPT OF APPLICATION AND 
INTENT TO OBTAIN WATER QUALITY PERMIT 

AMENDMENT 

PERMIT NO. WQ0013564001 

APPLICATION. Harris County Municipal Utility District No. 304, 24624 Interstate 45 North, 
Suite 200, The Woodlands, Texas 77380 has applied to the Texas Commission on 
Environmental Quality (TCEQ) to amend Texas Pollutant Discharge Elimination System 
(TPDES) Permit No. WQ0013564001 (EPA I.D. No. TX0097225) to authorize an increase to the 
discharge of treated wastewater to a volume not to exceed a daily average flow of 900,000 
gallons per day. The domestic wastewater treatment facility is located at, 120603 Wellington 
Parkway, near the city of Houston, in Harris County, Texas 77014. The discharge route is 
from the plant site to Harris County Flood Control District Ditch; thence to Greens Bayou 
Above Tidal. TCEQ received this application on May 8, 2025. The permit application will be 
available for viewing and copying at Aldine Branch Library, 11331 Airline Drive, Houston, in 
Harris County, Texas, 77037. prior to the date this notice is published in the newspaper. The 
application, including any updates, and associated notices are available electronically at the 
following webpage: https://www.tceq.texas.gov/permitting/wastewater/pending-
permits/tpdes-applications. This link to an electronic map of the site or facility's general 
location is provided as a public courtesy and not part of the application or notice. For the 
exact location, refer to the application. 
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-95.466111,29.973611&level=18   
 
ALTERNATIVE LANGUAGE NOTICE. Alternative language notice in Spanish is available at:  
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. 
El aviso de idioma alternativo en español está disponible en  
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. 

ADDITIONAL NOTICE. TCEQ’s Executive Director has determined the application is 
administratively complete and will conduct a technical review of the application. After 
technical review of the application is complete, the Executive Director may prepare a draft 
permit and will issue a preliminary decision on the application. Notice of the Application 
and Preliminary Decision will be published and mailed to those who are on the county-
wide mailing list and to those who are on the mailing list for this application. That notice 
will contain the deadline for submitting public comments. 

PUBLIC COMMENT / PUBLIC MEETING. You may submit public comments or request a 
public meeting on this application. The purpose of a public meeting is to provide the 
opportunity to submit comments or to ask questions about the application. TCEQ will hold a 
public meeting if the Executive Director determines that there is a significant degree of public 

https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-95.466111,29.973611&level=18
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications


 

interest in the application or if requested by a local legislator. A public meeting is not a 
contested case hearing. 

OPPORTUNITY FOR A CONTESTED CASE HEARING. After the deadline for submitting 
public comments, the Executive Director will consider all timely comments and prepare a 
response to all relevant and material, or significant public comments. Unless the application 
is directly referred for a contested case hearing, the response to comments, and the 
Executive Director’s decision on the application, will be mailed to everyone who 
submitted public comments and to those persons who are on the mailing list for this 
application. If comments are received, the mailing will also provide instructions for 
requesting reconsideration of the Executive Director’s decision and for requesting a 
contested case hearing. A contested case hearing is a legal proceeding similar to a civil trial 
in state district court.  

TO REQUEST A CONTESTED CASE HEARING, YOU MUST INCLUDE THE FOLLOWING ITEMS 
IN YOUR REQUEST: your name, address, phone number; applicant's name and proposed 
permit number; the location and distance of your property/activities relative to the 
proposed facility; a specific description of how you would be adversely affected by the 
facility in a way not common to the general public; a list of all disputed issues of fact that 
you submit during the comment period and, the statement "[I/we] request a contested 
case hearing." If the request for contested case hearing is filed on behalf of a group or 
association, the request must designate the group’s representative for receiving future 
correspondence; identify by name and physical address an individual member of the 
[...]
Section 12. Miscellaneous Information (Instructions Page 32) 

A. Is the facility located on or does the treated effluent cross American Indian Land? 

☐   Yes ☒   No 

B. If the existing permit contains an onsite sludge disposal authorization, is the location of the 
sewage sludge disposal site in the existing permit accurate?  

☐  Yes ☐  No  ☒  Not Applicable  

If No, or if a new onsite sludge disposal authorization is being requested in this permit 
application, provide an accurate location description of the sewage sludge disposal site. 

Click to enter text. 



TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 10 of 17 

C. Did any person formerly employed by the TCEQ represent your company and get paid for 
service regarding this application? 

☐   Yes ☒   No 

If yes, list each person formerly employed by the TCEQ who represented your company and 
was paid for service regarding the application: Click to enter text. 

D. Do you owe any fees to the TCEQ? 

☐   Yes ☒   No 

If yes, provide the following information: 

Account number: Click to enter text. 

Amount past due: Click to enter text. 

E. Do you owe any penalties to the TCEQ? 

☐   Yes ☒   No 

If yes, please provide the following information: 

Enforcement order number: Click to enter text. 

Amount past due: Click to enter text. 

Section 13. Attachments (Instructions Page 33) 

Indicate which attachments are included with the Administrative Report. Check all that apply: 

☐   Lease agreement or deed recorded easement, if the land where the treatment facility is 
located or the effluent disposal site are not owned by the applicant or co-applicant. 

☒   Original full-size USGS Topographic Map with the following information: 

• Applicant's property boundary 
• Treatment facility boundary 
• Labeled point of discharge for each discharge point (TPDES only) 
• Highlighted discharge route for each discharge point (TPDES only) 
• Onsite sewage sludge disposal site (if applicable) 
• Effluent disposal site boundaries (TLAP only) 
• New and future construction (if applicable) 
• 1 mile radius information 
• 3 miles downstream information (TPDES only) 
• All ponds.  

☐   Attachment 1 for Individuals as co-applicants 

☒   Other Attachments. Please specify: Core Data Form, Sludge Acceptance Letter 

  



President, Board of Directors

Sharon Mayo



TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 12 of 17 

DOMESTIC WASTEWATER PERMIT APPLICATION 
ADMINISTRATIVE REPORT 1.0 

The following information is required for new and amendment applications. 

Section 1. Affected Landowner Information (Instructions Page 36) 

A. Indicate by a check mark that the landowners map or drawing, with scale, includes the 
following information, as applicable: 

☒   The applicant’s property boundaries 

☒   The facility site boundaries within the applicant’s property boundaries 

☒   The distance the buffer zone falls into adjacent properties and the property boundaries 

of the landowners located within the buffer zone 

☒   The property boundaries of all landowners surrounding the applicant’s property (Note: if 

the application is a major amendment for a lignite mine, the map must include the 
property boundaries of all landowners adjacent to the new facility (ponds).) 

☒   The point(s) of discharge and highlighted discharge route(s) clearly shown for one mile 

downstream 

☒   The property boundaries of the landowners located on both sides of the discharge route 

for one full stream mile downstream of the point of discharge 

☐   The property boundaries of the landowners along the watercourse for a one-half mile 
radius from the point of discharge if the point of discharge is into a lake, bay, estuary, 
or affected by tides 

☐   The boundaries of the effluent disposal site (for example, irrigation area or subsurface 
drainfield site) and all evaporation/holding ponds within the applicant’s property 

☐   The property boundaries of all landowners surrounding the effluent disposal site 

☐   The boundaries of the sludge land application site (for land application of sewage sludge 
for beneficial use) and the property boundaries of landowners surrounding the 
applicant’s property boundaries where the sewage sludge land application site is located 

☐   The property boundaries of landowners within one-half mile in all directions from the 
applicant’s property boundaries where the sewage sludge disposal site (for example, 
sludge surface disposal site or sludge monofill) is located 

B. ☒   Indicate by a check mark that a separate list with the landowners’ names and mailing 

addresses cross-referenced to the landowner’s map has been provided. 

C. Indicate by a check mark in which format the landowners list is submitted: 

☐   USB Drive ☒   Four sets of labels 

D. Provide the source of the landowners’ names and mailing addresses: Harris County Appraisal 
District  

E. As required by Texas Water Code § 5.115, is any permanent school fund land affected by 
this application? 

☐   Yes ☒   No 



TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 13 of 17 

If yes, provide the location and foreseeable impacts and effects this application has on the 
land(s):  

N/A 

Section 2. Original Photographs (Instructions Page 38) 

Provide original ground level photographs. Indicate with checkmarks that the following 
information is provided. 

☒   At least one original photograph of the new or expanded treatment unit location 

☒   At least two photographs of the existing/proposed point of discharge and as much area 

downstream (photo 1) and upstream (photo 2) as can be captured. If the discharge is to 
an open water body (e.g., lake, bay), the point of discharge should be in the right or left 
edge of each photograph showing the open water and with as much area on each 
respective side of the discharge as can be captured. 

☐   At least one photograph of the existing/proposed effluent disposal site 

☒   A plot plan or map showing the location and direction of each photograph 

Section 3. Buffer Zone Map (Instructions Page 38) 

A. Buffer zone map. Provide a buffer zone map on 8.5 x 11-inch paper with all of the following 
information. The applicant’s property line and the buffer zone line may be distinguished by 
using dashes or symbols and appropriate labels.  

• The applicant's property boundary; 
• The required buffer zone; and 
• Each treatment unit; and 
• The distance from each treatment unit to the property boundaries. 

B. Buffer zone compliance method. Indicate how the buffer zone requirements will be met. 
Check all that apply. 

☒  Ownership 

☒  Restrictive easement 

☐  Nuisance odor control 

☐  Variance 

C. Unsuitable site characteristics. Does the facility comply with the requirements regarding 
unsuitable site characteristic found in 30 TAC § 309.13(a) through (d)? 

☒   Yes ☐   No 

  



TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 14 of 17 

DOMESTIC WASTEWATER PERMIT APPLICATION  

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF) 

This form applies to TPDES permit applications only. Complete and attach the Supplemental 
Permit information Form (SPIF) (TCEQ Form 20971). 

Attachment: SEE ATTACHMENT 7 

 

  



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 1 of 66 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

DOMESTIC WASTEWATER PERMIT APPLICATION 
TECHNICAL REPORT 1.0 

For any questions about this form, please contact the Domestic Wastewater Permitting Team 
at 512-239-4671. 

The following information is required for all renewal, new, and amendment applications. 

Section 1. Permitted or Proposed Flows (Instructions Page 43) 

A. Existing/Interim I Phase 

Design Flow (MGD): 0.65 

2-Hr Peak Flow (MGD): 2.60 

Estimated construction start date: N/A 

Estimated waste disposal start date: July 1985 

B. Interim II Phase 

Design Flow (MGD): Click to enter text. 

2-Hr Peak Flow (MGD): Click to enter text. 

Estimated construction start date: Click to enter text. 

Estimated waste disposal start date: Click to enter text. 

C. Final Phase 

Design Flow (MGD): 0.90 

2-Hr Peak Flow (MGD): 3.60 

Estimated construction start date: January 2026 

Estimated waste disposal start date: January 2027  

D. Current Operating Phase 

Provide the startup date of the facility: July 1985 

Section 2. Treatment Process (Instructions Page 43) 

A. Current Operating Phase 

Provide a detailed description of the treatment process. Include the type of treatment 
plant, mode of operation, and all treatment units. Start with the plant’s head works and 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 2 of 66 

finish with the point of discharge. Include all sludge processing and drying units. If more 
than one phase exists or is proposed, a description of each phase must be provided.  

The existing WWTP is currently operating at 0.40 MGD which is less than the approved permit of 0.65 MGD. The 
existing WWTP was designed with the standards from 1984. TCEQ’s most recent standards (adopted 2015), conclude the 
existing plant is undersized. This major amendment includes provisions to expand the WWTP capacity to account for 
the 0.25MGD discrepancy of the existing flow and permit as well as the additional 0.25 MGD to accommodate further 
development. See Attachment 8 for the sizing discrepancy of the existing plant. The existing WWTP is an activated 
sludge facility operated in complete mix mode. Process units include an on-site lift station, a manual bar screen, one (1) 
aeration basin, one (1) final clarifier, one (1) chlorine contact basin, a sludge pre-mix chamber, a sludge thickener, and 
one (1) aerobic digester basin. The proposed expansion will include the following additional treatment units: one (1) 
aeration basin, one (1) clarifier, two (2) aerobic digestors, and one (1) chlorine contact chamber with baffle walls.   

B. Treatment Units 

In Table 1.0(1), provide the treatment unit type, the number of units, and dimensions 
(length, width, depth) of each treatment unit, accounting for all phases of operation. 

Table 1.0(1) - Treatment Units 

Treatment Unit Type Number of Units Dimensions (L x W x D) 

SEE ATTACHMENT 8   

   

   

   

   

   

C. Process Flow Diagram 

Provide flow diagrams for the existing facilities and each proposed phase of construction.  

Attachment: SEE EXHIBITS 5A & 5B 

Section 3. Site Information and Drawing (Instructions Page 44) 

Provide the TPDES discharge outfall latitude and longitude. Enter N/A if not applicable. 

• Latitude: 29⁰ 58’ 24” N 

• Longitude: 95⁰ 27’ 59” W 

Provide the TLAP disposal site latitude and longitude. Enter N/A if not applicable. 

• Latitude: N/A 

• Longitude: N/A 

Provide a site drawing for the facility that shows the following: 

• The boundaries of the treatment facility; 

• The boundaries of the area served by the treatment facility; 

• If land disposal of effluent, the boundaries of the disposal site and all storage/holding 
ponds; and 

• If sludge disposal is authorized in the permit, the boundaries of the land application or 
disposal site. 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 3 of 66 

Attachment: SEE EXHIBIT 6A & 6B 

Provide the name and a description of the area served by the treatment facility. 

The facility serves HC MUD No. 304 a 664 acre tract that is a single-family 
residential development with light commercial.  

Collection System Information for wastewater TPDES permits only: Provide information for 
each uniquely owned collection system, existing and new, served by this facility, including 
satellite collection systems. Please see the instructions for a detailed explanation and 
examples. 

Collection System Information 

Collection System Name Owner Name Owner Type Population Served 

Harris County MUD No. 
304 Collection System  

Harris County 
MUD 304 

Publicly Owned 3,000 

  Choose an item.  

  Choose an item.  

  Choose an item.  

Section 4. Unbuilt Phases (Instructions Page 45) 

Is the application for a renewal of a permit that contains an unbuilt phase or phases? 

☒   Yes ☐   No 

If yes, does the existing permit contain a phase that has not been constructed within five 
years of being authorized by the TCEQ? 

☐   Yes ☒   No 

If yes, provide a detailed discussion regarding the continued need for the unbuilt phase. 
Failure to provide sufficient justification may result in the Executive Director 
recommending denial of the unbuilt phase or phases. 

Click to enter text. 

Section 5. Closure Plans (Instructions Page 45) 

Have any treatment units been taken out of service permanently, or will any units be taken 
out of service in the next five years? 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 4 of 66 

☐   Yes ☒   No 

If yes, was a closure plan submitted to the TCEQ? 

☐   Yes ☐   No 

If yes, provide a brief description of the closure and the date of plan approval. 

N/A 

Section 6. Permit Specific Requirements (Instructions Page 45) 

For applicants with an existing permit, check the Other Requirements or Special 
Provisions of the permit. 

A. Summary transmittal 

Have plans and specifications been approved for the existing facilities and each proposed 
phase? 

☒   Yes ☐   No 

If yes, provide the date(s) of approval for each phase: 1985 

Provide information, including dates, on any actions taken to meet a requirement or 
provision pertaining to the submission of a summary transmittal letter. Provide a copy of 
an approval letter from the TCEQ, if applicable. 

N/A 

B. Buffer zones 

Have the buffer zone requirements been met? 

☒   Yes ☐   No 

Provide information below, including dates, on any actions taken to meet the conditions of 
the buffer zone. If available, provide any new documentation relevant to maintaining the 
buffer zones. 

Click to enter text. 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 5 of 66 

C. Other actions required by the current permit 

Does the Other Requirements or Special Provisions section in the existing permit require 
submission of any other information or other required actions? Examples include 
Notification of Completion, progress reports, soil monitoring data, etc.  

☐   Yes ☒   No 

If yes, provide information below on the status of any actions taken to meet the 
conditions of an Other Requirement or Special Provision. 

Click to enter text. 

D. Grit and grease treatment  

1. Acceptance of grit and grease waste 

Does the facility have a grit and/or grease processing facility onsite that treats and 
decants or accepts transported loads of grit and grease waste that are discharged 
directly to the wastewater treatment plant prior to any treatment? 

☐   Yes ☒   No 

If No, stop here and continue with Subsection E. Stormwater Management. 

2. Grit and grease processing 

Describe below how the grit and grease waste is treated at the facility. In your 
description, include how and where the grit and grease is introduced to the treatment 
works and how it is separated or processed. Provide a flow diagram showing how grit 
and grease is processed at the facility. 

Click to enter text. 

3. Grit disposal 

Does the facility have a Municipal Solid Waste (MSW) registration or permit for grit 
disposal? 

☐   Yes ☐   No 

If No, contact the TCEQ Municipal Solid Waste team at 512-239-2335. Note: A 
registration or permit is required for grit disposal. Grit shall not be combined with 
treatment plant sludge. See the instruction booklet for additional information on grit 
disposal requirements and restrictions. 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 6 of 66 

Describe the method of grit disposal.  

Click to enter text. 
[...]
 





Attachment 1 – TCEQ Core Data Form 
(Corresponds to Administrative Report 1.0, Section 3.C, Page 4 of 17) 

 



TCEQ-10400 (11/22) Page 1 of 3 

          TCEQ Core Data Form  

 

For detailed instruc�ons on comple�ng this form, please read the Core Data Form Instruc�ons or call 512-239-5175. 

SECTION I: General Information 
 

1. Reason for Submission (If other is checked please describe in space provided.) 

 New Permit, Registra�on or Authoriza�on (Core Data Form should be submi�ed with the program applica�on.) 

 Renewal (Core Data Form should be submi�ed with the renewal form)    Other Major Amendment  

2. Customer Reference Number (if issued) Follow this link to search 

for CN or RN numbers in 

Central Registry** 

3. Regulated En�ty Reference Number (if issued) 

  CN 600737183   RN 102097771 

SECTION II: Customer Information 
 

4. General Customer Informa�on                                      5. Effec�ve Date for Customer Informa�on Updates (mm/dd/yyyy)        

 New Customer                                             Update to Customer Informa�on                      Change in Regulated En�ty Ownership 

Change in Legal Name (Verifiable with the Texas Secretary of State or Texas Comptroller of Public Accounts)                            

The Customer Name submi�ed here may be updated automa�cally based on what is current and ac�ve with the Texas Secretary of State 

(SOS) or Texas Comptroller of Public Accounts (CPA). 

6. Customer Legal Name (If an individual, print last name first: eg: Doe, John) If new Customer, enter previous Customer below:   

Harris County Municipal U�lity District No. 304       

7. TX SOS/CPA Filing Number 

      

8. TX State Tax ID (11 digits) 

      

9. Federal Tax ID  

(9 digits) 

      

10. DUNS Number (if 

applicable) 

      

11. Type of Customer:    Corpora�on   Individual     Partnership:  General  Limited 

Government:  City  County  Federal  Local   State  Other          Sole Proprietorship  Other:       

12. Number of Employees 

 0-20      21-100       101-250       251-500       501 and higher 

13. Independently Owned and Operated? 

 Yes                   No 

14. Customer Role (Proposed or Actual) – as it relates to the Regulated En�ty listed on this form. Please check one of the following 

Owner                                 Operator                              Owner & Operator 

Occupa�onal Licensee        Responsible Party                VCP/BSA Applicant                       
 Other:                                                                                                       

15. Mailing  

Address:  

Harris County MUD 304 

2001 Timberloch Place, STE 500 

City  Woodlands State  TX ZIP  77380 ZIP + 4       

16. Country Mailing Informa�on (if outside USA) 17. E-Mail Address (if applicable) 

      jonathan@roachpllc.com 

18. Telephone Number 19. Extension or Code 20. Fax Number (if applicable) 

 TCEQ Use Only 



TCEQ-10400 (11/22) Page 2 of 3 

(  832  ) 789-1899            (  409  )  750-7367   

SECTION III: Regulated Entity Information 

21. General Regulated En�ty Informa�on (If ‘New Regulated En�ty” is selected, a new permit applica�on is also required.)                              

 New Regulated En�ty       Update to Regulated En�ty Name       Update to Regulated En�ty Informa�on         

The Regulated En�ty Name submi�ed may be updated, in order to meet TCEQ Core Data Standards (removal of organiza�onal endings such 

as Inc, LP, or LLC). 

22. Regulated En�ty Name (Enter name of the site where the regulated ac�on is taking place.)  

Harris County Municipal U�lity District No. 304 Wastewater Treatment Plant  

23. Street Address of 

the Regulated En�ty:            

(No PO Boxes) 

120603 Wellington Parkway  

      

City  Houston  State  TX ZIP  77014 ZIP + 4       

24. County Harris 

If no Street Address is provided, fields 25-28 are required. 

25. Descrip�on to  

Physical Loca�on: 

      

26. Nearest City    State Nearest ZIP Code 

               

La�tude/Longitude are required and may be added/updated to meet TCEQ Core Data Standards. (Geocoding of the Physical Address may be 

used to supply coordinates where none have been provided or to gain accuracy).   

27. La�tude (N) In Decimal:  29.97361 28. Longitude (W) In Decimal:  -95.46583 

Degrees Minutes Seconds Degrees Minutes Seconds 

29 58 25 95 27 57 

29. Primary SIC Code  

(4 digits) 

30. Secondary SIC Code  

(4 digits) 

31. Primary NAICS Code 

 (5 or 6 digits) 

32. Secondary NAICS Code 

(5 or 6 digits) 

4952      221320       

33. What is the Primary Business of this en�ty?    (Do not repeat the SIC or NAICS descrip�on.) 

Treatment of Domes�c Sewage  

34. Mailing  

Address:  

c/o Roach & Associates, PLLC 

2001 Timberloch Place, STE 500 

City  Woodlands  State  TX ZIP  77380 ZIP + 4       

35. E-Mail Address:  jonathan@roachpllc.com 

36. Telephone Number 37. Extension or Code 38. Fax Number (if applicable) 

( 832 ) 789-1899          ( 409 ) 750-7367   

 

39. TCEQ Programs and ID Numbers Check all Programs and write in the permits/registra�on numbers that will be affected by the updates submiGed on this 

form. See the Core Data Form instruc�ons for addi�onal guidance.   

 



President, Board of Directors



Attachment 2 – Plain Language Summary 
(Corresponds to Administrative Report 1.0, Section 8.F, Page 7 of 17) 

 



TCEQ-20972 (11/08/2024)  Page 1 of 7 
Wastewater Individual Permit Application, Plain Language Template 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

SUMMARY OF APPLICATION IN PLAIN 

LANGUAGE FOR TPDES OR TLAP PERMIT 

APPLICATIONS 

Summary of Application (in plain language) Template and 
Instructions for Texas Pollutant Discharge Elimination System 
(TPDES) and Texas Land Application (TLAP) Permit 
Applications 
 

Applicants should use this template to develop a plain language summary of your facility and 
application as required by Title 30, Texas Administrative Code (30 TAC), Chapter 39, 
Subchapter H. You may modify the template as necessary to accurately describe your facility 
as long as the summary includes the following information: (1) the function of the proposed 
plant or facility; (2) the expected output of the proposed plant or facility; (3) the expected 
pollutants that may be emitted or discharged by the proposed plant or facility; and (4) how 
you will control those pollutants, so that the proposed plant will not have an adverse impact 
on human health or the environment. 
 
Fill in the highlighted areas below to describe your facility and application in plain language. 
Instructions and examples are provided below. Make any other edits necessary to improve 
readability or grammar and to comply with the rule requirements. After filling in the 
information for your facility delete these instructions.   
 
If you are subject to the alternative language notice requirements in 30 TAC Section 39.426, 
you must provide a translated copy of the completed plain language summary in the 
appropriate alternative language as part of your application package. For your convenience, 
a Spanish template has been provided below.  
 
ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS 
DOMESTIC WASTEWATER/STORMWATER 
The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter 
39.  The information provided in this summary may change during the technical review of the 
application and is not a federal enforceable representation of the permit application. 

Harris County MUD 304 (CN600737183) operates Harris County MUD 304 Wastewater 
Treatment Plant (RN102097771), a Domestic Wastewater Treatment Plant. The facility is 
located at 12603 Wellington Parkway, in Houston, Harris County, Texas 77014. This 
application is for a Major Amendment to authorize the discharge of treated wastewater at a 
volume not to exceed a daily average flow of 900,000 gallons per day via plant site to Harris 
County Flood Control District Ditch P145-00-00, thence to Greens Bayou Above Tidal in 
Segment No. 1016 of the San Jacinto River Basin..  

Discharges from the facility are expected to contain  daily average concentrations of less than 
or equal to 10 mg/l of five-day Carbonaceous Biochemical Oxygen Demand (CBOD5), 15 mg/l 
of Total Suspended Solids (TSS), 5 mg/l November – March and 3 mg/l April - October of 
Ammonia Nitrogen (NH3-N), and 63 mg/l of Escherichia coli (Ecoli). Additional potential 
pollutants are included in Domestic Technical Report 1.0, section 7. Pollutant Analysis of 



TCEQ-20972 (11/08/2024)  Page 2 of 7 
Wastewater Individual Permit Application, Plain Language Template 

Treated Effluent in the permit application package is treated by an activated sludge plant 
operated in the complete mix mode and the treatment units will include an on-site lift 
station, a manual bar screen, two (2) aeration basins, two (2) final clarifiers, two (2) chlorine 
contact basins, a sludge pre-mix chamber, a sludge thickener, and three (3) aerobic digester 
basins. Chemical disinfection is achieved by chlorine gas. 
  



TCEQ-20972 (11/08/2024)  Page 3 of 7 
Wastewater Individual Permit Application, Plain Language Template 

PLANTILLA EN ESPAÑOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE 

TPDES o TLAP 

 

AGUAS RESIDUALES DOMESTICAS /AGUAS PLUVIALES 

 

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua 

pendiente que está siendo revisada por la Comisión de Calidad Ambiental de Texas según lo 

requerido por el Capítulo 39 del Código Administrativo de Texas 30. La información 

proporcionada en este resumen puede cambiar durante la revisión técnica de la solicitud y no 

es una representación ejecutiva fedérale de la solicitud de permiso. 

 

El Distrito de Servicios Públicos del Condado de Harris 304 (CN600737183) opera la 
instalación de tratamiento de aguas residuales domesticas del Distrito de Servicios Públicos 
Municipales del Condado de Harris 304 (RN102097771), una instalación de tratamiento de 
aguas residuales domesticas. La instalación está ubicada en 12603 Parkway, en Houston, 
Condado de Harris, Texas 77014. Esta solicitud es para una renovación para autorizar la 
descarga de aguas residuales tratadas a un volumen que no exceda un flujo promedio diario 
de 900,000 galones por día a través del sitio de la planta a un afluente llamado Zanja del 
Distrito de Control de Inundaciones del Condado de Harris P145-00-00, de allí a Greens Bayou 
sobre la marea del Segmento No.1016 de la cuenca del rio San Jacinto. 

Se espera que las descargas de la instalación contengan concentraciones bioquímicas medias 
diarias menos o iguales a 10 mg/l de oxígeno de cinco-días (CBOD5), 15 mg/l de solidos 
suspendidos totales (TSS), 5 mg/l Noviembre – Marzo y 3 mg/l April - Octubre de nitrógeno 
amoniacal (NH3-N) y 63 mg/l de Escherichia coli (Ecoli). Otros contaminantes potenciales están 
incluidos en el paquete de solicitud de permiso en el informe Técnico Nacional 1.0, Sección 7- 
Análisis de Contaminantes de Efluentes Tratados. Las aguas residuales domesticas. están 
tratado por una planta de proceso de lodos activados, planta de modo mezcla completa y las 
unidades de tratamiento incluirán una estación de bombeo de efluentes, una pantalla fina 
manual, dos (2) tanque de aireaciones, dos (2) clarificadores finales, dos (2) tanque de 
contacto con cloros, una cámara de premezcla de lodos, un espesante de lodo y tres (3) 
digestores aeróbicos. La desinfección química se logra mediante gas cloro. 
  



Attachment 3 – Public Involvement Plan Form 
(Corresponds to Administrative Report 1.0, Section 8.G, Page 7 of 17) 

 



       

   
  

  
  

 

     
   

 
 

 

        
    

 

   

  
      

                
    

 

   

  

  
  
  
  
  
  
  
   
    

              
      

    

  

Texas Commission on Environmental Quality 

Public Involvement Plan Form 
for Permit and Registration Applications 

The Public Involvement Plan is intended to provide applicants and the agency with information about 
how public outreach will be accomplished for certain types of applications in certain geographical 
areas of the state. It is intended to apply to new activities; major changes at existing plants, facilities, 
and processes; and to activities which are likely to have significant interest from the public. This 
preliminary screening is designed to identify applications that will benefit from an initial assessment 
of the need for enhanced public outreach. 

All applicable sections of this form should be completed and submitted with the permit or registration 
application. For instructions on how to complete this form, see TCEQ-20960-inst. 

Section 1. Preliminary Screening 

New Permit or Registration Application 
New Activity – modification, registration, amendment, facility, etc. (see instructions) 

If neither of the above boxes are checked, completion of the form is not required and does not 
need to be submitted. 

Section 2. Secondary Screening 

Requires public notice, 

Considered to have significant public interest,  and  

Located within any of the following  geographical  locations:  

• Austin
• Dallas
• Fort Worth
• Houston
• San Antonio
• West Texas
• Texas Panhandle
• Along the Texas/Mexico Border
• Other geographical locations should be decided on a case-by-case basis

If all the above boxes are not checked, a Public Involvement Plan is not necessary.
Stop after Section 2 and submit the form. 

Public Involvement Plan not applicable to this application. Provide brief explanation. 

TCEQ-20960 (02-09-2023) Page 1 of 4 

cromero
Text Box
The current WWTP serves the district and capacity is being added though an expansion of the WWTP to accommodate the growing development within the district. Previous permit applications for this location did not have significant public interest. 



       

    

                                              

                                 
                                   

   

  

 

 

 

 

 
    

 

 
 

  

Section 3. Application Information 

Type  of  Application  (check all  that  apply):  

Air Initial Federal Amendment Standard Permit  Title V 

Waste Municipal Solid Waste Industrial and Hazardous Waste Scrap Tire 
Radioactive Material Licensing Underground Injection Control 

Water Quality 

Texas Pollutant Discharge Elimination System (TPDES)    

Texas  Land Application Permit (TLAP)   

State Only Concentrated  Animal Feeding Operation (CAFO)  

Water Treatment Plant Residuals  Disposal Permit  

Class B Biosolids Land Application Permit 

Domestic Septage Land  Application Registration  

Water Rights New Permit 

New Appropriation of Water  

New  or existing reservoir  

Amendment to an Existing Water Right 

Add  a  New Appropriation of Water  

Add a New or Existing  Reservoir  

Major Amendment that could affect other water rights or the environment  

Section 4. Plain Language Summary 

Provide a brief description of planned activities. 

TCEQ-20960 (02-09-2023) Page 2 of 4 



       

      
 

    
 

       
       

 

 

                                                   
 

     

 

  

   

    

 

  

  

Section 5. Community and Demographic Information 

Community information can be found using EPA’s EJ Screen, U.S. Census Bureau information, or 
generally available demographic tools. 

Information gathered in this section can assist with the determination of whether alternative 
language notice is necessary. Please provide the following information. 

(City) 

(County)  

(Census Tract)  
Please indicate which of these three is the level used for gathering the following information. 

City    County     Census Tract 

(a) Percent of people over 25 years of age who at least graduated from high school

(b) Per capita income for population near the specified location
[...]
PROVIDE 2' FREEBOARD ==> 22 FT WALL HEIGHT

CHECK AIR FOR MIXING:

TOTAL AERATION VOLUME: 47,575 CF

@ 20 scfm/kcf

AIR REQUIRED FOR MIXING: 951 SCFM

PROCESS AIR REQUIREMENT GOVERNS: 1379 SCFM 7.56 PSIG

AERATION EQUIPMENT:

DESIGN AIRFLOW PER 1-INCH DIFFUSER  = 14 SCFM

DIFFUSERS REQ'D     =   TOTAL AIRFLOW  /  AIRFLOW PER DIFFUSER

DIFFUSERS REQ'D     =  98

PROVIDE 98 1-INCH DIFFUSERS AT 14.0 SCFM EACH

PROVIDE TWO (2) 48' LONG AIRBRIDGES UTILIZING 4 X 6 TUBING

FORTY-NINE (49) 1" AIR DIFFUSER DROP ASSEMBLIES PER BRIDGE

PROCESS AERATION

PAGE 2 OF 2



PROJECT: Harris County MUD No. 304 AIRLIFT PUMPS 3/27/2025

0.50 MGD WWTP Expansion

DESIGN REQUIREMENTS:

FLOW CONDITIONS: (each train)

AVERAGE DAILY FLOW     = 0.50   MGD   = 347 GPM

PEAK 2-HOUR FLOW         = 2.00   MGD   = 1389 GPM

INFLUENT LOADINGS:

BOD     = 300 8.34 0.50       = 1251 LBS  PER  DAY

TSS     = 250 8.34 0.50       = 1043 LBS  PER  DAY

NH3     = 45 8.34 0.50       = 146 LBS  PER  DAY

RAS AIRLIFT PUMP DESIGN

RETURN ACTIVATED SLUDGE FLOW PER CHAPTER 217

MIN FLOW = 200 GALS PER DAY PER SQ FT OF CLARIFIER AREA

MAX FLOW = 400 GALS PER DAY PER SQ FT OF CLARIFIER AREA

FINAL CLARIFIER AREA                = 1810 SQUARE FEET

MIN  FLOW = 361,911 GALLONS PER DAY

MIN  FLOW = 251 GALLONS PER MINUTE

MAX  FLOW = 723,823 GALLONS PER DAY

MAX FLOW = 503 GALLONS PER MINUTE

ASSUME 2 AIRLIFT PUMPS 

FLOW PER AIRLIFT PUMP    = 251 GPM 

PROVIDE 2 6 -INCH DIAMETER AIRLIFT PUMPS LOCATED IN THE RAPID MIX CHAMBER

PUMPING CAPACITY: 250 GPM NOMINAL

350 GPM MAXIMUM

NOMINAL AIRFLOW PER 6" RASALP: 20 SCFM

MAX AIRFLOW PER 6" RASALP: 35 SCFM

WAS AIRLIFT PUMP DESIGN

BOD    =    W.A.S.    = 1251   LBS PER DAY (DRY SOLIDS)

ASSUME  W.A.S.   = 0.5   % CONCENTRATION (DRY SOLIDS)

     = 5000   MG / L

WAS FLOW  = (#/day soldis)

(% concentraction) * (8.34)

WAS FLOW  = 30000   GALS PER DAY

USE 6" AIRLIFT PUMP @ 250 GPM NOMIMAL, EACH CLARIFIER

PUMPING CAPACITY: 250 GPM NOMINAL

350 GPM MAXIMUM

30000 GPD @ 250 GPM

2.00 HRS WAS PUMPING PER DAY

PUMP 4 TIMES PER DAY (EVERY 6 HOURS) FOR 30 MINUTES

NOMINAL AIRFLOW PER 6" WASALP: 20 SCFM

MAX AIRFLOW PER 6" WASALP: 35 SCFM

OR 250 GPM MECHANICAL  PUMPS 

**SCUM AIRLIFT PUMPS DESIGN FOR ~20% RAS FLOW = ~100GPM MAX

USEONE (1) 4" AIRLIFT PUMP @110 GPM NOMINAL EACH CLARIFIER

ENGINEERING DESIGN SUMMARY 

FOR

HARRIS COUNTY MUD NO. 304

WASTEWATER TREATMENT PLANT - 0.50 MGD

RAS AIRLIFT PUMPS

PAGE 1 OF 1



PROJECT: Harris County MUD No. 304 RAS AND INFLUENT CHANNEL 3/27/2025

0.50 MGD WWTP Expansion

PROCESS  DESCRIPTION:

INCOMING SCREEN RAW WASTEWATER IS INTRODUCED TO THE PLANT 

THROUGH THE INFLUENT CHANNEL.  RAS AIRLIFT PUMPS ARE LOCATED

        AT THE HEAD OF THE CHANNEL FOR MIXING WITH THE INCOMING RAW

SEWAGE FLOW PRIOR TO DISTRIBUTION TO THE PROCESS AERATION BASINS .

AIR IS INTRODUCED INTO THE HEAD OF THE CHANNEL AT A HIGH RATE

IN ORDER TO OXYGENATE THE INCOMING RAW AND COMPLETELY MIX IT

WITH THE RETURN ACTIVATED SLUDGE.

DESIGN REQUIREMENTS:

FLOW CONDITIONS: THIS BASIN DESIGNED FOR ULTIMATE FLOW

AVERAGE DAILY FLOW     = 0.5   MGD   = 347.22 GPM

PEAKING FACTOR      = 4

PEAK 2-HOUR FLOW         = 2   MGD   = 1388.89 GPM

RAS AIRLIFT FLOW  2 - 6" ALPS 250 GPM NOMINAL

  (EACH TRAIN) 350 GPM MAXIMUM

TOTAL RAS FLOW FOR 8 PUMPS 2000 GPM NOMINAL

2800 GPM MAXIMUM

TOTAL ADF/NOMINAL INFLUENT TO RAPID MIX: 2347 GPM

314 CFM

TOTAL PEAK/MAX INFLUENT TO RAPID MIX: 4189 GPM

560 CFM

PROCESS  REQUIREMENTS:

THE RAS/INFLUENT CHANNEL MAY BE CONSIDERED AN EXTENSION OF THE

PROCESS AERATION BASIN IN TERMS OF VOLUME AND AIR REQUIREMENTS.   

THE MINIMUM AIR REQUIRED FOR RAPID MIXING IS 50 SCFM/KCF.  THE MINIMUM

AIR REQUIRED FOR MIXING IN THE BALANCE OF THE CHANNEL IS 20 SCFM/KCF 

AIR REQUIREMENTS WILL BE 

RAPID MIX:

BASIN WIDTH   = 48 FEET

BASIN LENGTH   = 6 FEET

SIDE WATER DEPTH     = 20 FEET

RAPID MIX BASIN VOLUME   = 5760 CU  FT

HRT AT DESIGN AVERAGE FLOW  = 18.36 MIN

HRT AT PEAK FLOW  = 10.29 MIN

PROVIDE 50 SCFM PER 1000 CUBIC FEET OF BASIN VOLUME

AERATION REQUIRED     = 288 SCFM

DIFFUSER SIZE  = 2 INCH M.S. DIFFUSER

NOMINAL AIRFLOW PER 2-INCH DIFFUSER   = 70 SCFM

REQ'D NUMBER OF DIFFUSERS   = 4.1 DIFFUSERS

PROVIDE 5 2-INCH DIFFUSERS RATED AT 57.6 SCFM  EACH

WITH SHEAR TUBES FOR ENHANCED MIXING

ENGINEERING DESIGN SUMMARY 

FOR

HARRIS COUNTY MUD NO. 304

WASTEWATER TREATMENT PLANT - 0.50 MGD

RAPID MIX BASIN

PAGE 1 OF 1



PROJECT: Harris County MUD No. 304 CHLORINE CONTACT BASIN 03/27/25

0.50 MGD WWTP Expansion

PROJECT REQUIREMENTS: Calculations are for each 0.50 MGD Train

FLOW CONDITIONS:

AVERAGE DAILY FLOW     = 0.5   MGD   = 347.22 GPM

PEAKING FACTOR      = 4

PEAK 2-HOUR FLOW         = 2   MGD   = 1388.89 GPM

DESIGN REQUIREMENTS:

MINIMUM VOLUME REQ'D FOR 20    MINUTE DETENTION AT PEAK 2-HOUR FLOW

MINIMUM VOL REQ'D  = (PEAK 2-HR FLOW IN GPM) (20 MIN TIME) / (7.48 GAL / CU FT)

MINIMUM VOL REQ'D  = 3,714 CF

ASSUME SIDE WATER DEPTH     = 15 FEET

SWD FRO HYD PROF (MAX SWD) = 15.2 FEET OK

AREA REQ'D  = 247.57 SQ  FT

AREA OF CORNER FROM CLARIFIER CALCS: 98.90 CF

AREA OF RECTANGLE   = 50 SQ  FT

LENGTH OF RECTANGLE = CLARIFIER DIAMETER = 48.00 FT

WIDTH OF RECTANGLE  = 1.04 FEET SAY 10 FEET

ACTUAL AREA OF RECTANGLE   = 480 SF

AREA OF ONE CORNER                   = 98.90 SF

TOTAL AREA PROVIDED                    = 677.80 SF

ACTUAL VOLUME PROVIDED  = 10167 CU  FT

CHLORINE BASIN DIMENSIONS: 10.00 FT WIDE, 48.00 FT LONG 15 FT SWD

ACTUAL DETENTION TIME    = (VOL IN CF)  *  (7.48)  /  (PEAK FLOW IN GPM)

ACTUAL DETENTION TIME    = 55 MINUTES

AERATION REQUIRED  = 25    SCFM  PER 1000 CU FT OF TANKAGE

AIR REQ'D        = (25 SCFM) (VOLUME REQ'D) / 1000

AIR REQ'D        = 254    SCFM

DETERMINE NUMBER OF AIR DIFFUSERS REQUIRED

SIZE OF DIFFUSERS = 1  INCH 

AIRFLOW PER DIFF  = 10  SCFM PER DIFFUSER

NUMBER OF DIFF     = (REQ'D SCFM) / (SCFM PER DIFFUSER) = 25.41735

NUMBER OF DIFF     = 25 1" SINGLE DROP DIFFUSERS REQ'D

ON 4" HEADER

ENGINEERING DESIGN SUMMARY 

FOR

HARRIS COUNTY MUD NO. 304

WASTEWATER TREATMENT PLANT - 0.50 MGD

CHLORINE CONTACT BASIN

PAGE 1 OF 1



PROJECT: Harris County MUD No. 304 AEROBIC DIGESTER COMPLEX 3/27/2025

0.50 MGD WWTP Expansion

DESIGN REQUIREMENTS: TWO (2) AEROBIC DIGESTER COMPLEXES WILL BE DESIGNED FOR

0.25 MGD EACH

FLOW CONDITIONS: (EACH TRAIN)

AVERAGE DAILY FLOW     = 0.5   MGD   = 347 GPM

PEAKING FACTOR      = 4

PEAK 2-HOUR FLOW         = 2   MGD   = 1389 GPM

INFLUENT LOADINGS:

BOD     = 300 8.34 0.50       = 1251 LBS/DAY

TSS     = 250 8.34 0.50       = 1043 LBS/DAY

NH3     = 60 8.34 0.50       = 146 LBS/DAY

EFFLUENT LOADINGS:

BOD = 10 MG/L

TSS = 15 MG/L

NH3 = 3 MG/L

DESIGN CRITERIA:

PROCESS DESCRIPTION:

SETTLED SLUDGE IS AIRLIFTED FROM THE CLARIFIER HOPPER TO ONE OF TWO (2) 

AEROBIC DIGESTER BASINS. 

AEROBIC DIGESTER DESIGN

TCEQ MINIMUM VOLUME REQ'D   = 20 CF/# BOD

TCEQ MINIMUM DETENTION TIME = 40 DAYS SRT

DIGESTER SOLIDS = 30,000 MG/L

VOLATILE SOLIDS REDUCTION = 44% METCALF AND EDDY (4TH EDITION)

MLVSS/MLSS RATIO = 0.75

TOTAL DAILY SOLIDS GENERATION = 1123 #/DAY

TOTAL SOLIDS AFTER DIGESTION = 753 #/DAY

TCEQ REQUIRED VOLUME (LOADING) = 22466 CF

TCEQ REQUIRED VOLUME (DETENTION) = 16086 CF

ASSUME WATER DEPTH     = 20 FEET

DESIGN BASIN WIDTH = 23.25 FEET

NUMBER OF BASINS = 2

REQUIRED BASIN LENGTH = 24.16 FEET

USE LENGTH = 25 FEET

DIGESTER VOLUME AVAILABLE = 23250 CF

DIGESTER LOADING = 21 CF/# BOD

DIGESTER SLUDGE RETENTION TIME = 57.82 DAYS

ENGINEERING DESIGN SUMMARY 

FOR

HARRIS COUNTY MUD NO. 304

WASTEWATER TREATMENT PLANT - 0.50 MGD

AEROBIC DIGESTER

PAGE 1 OF 2



DIGESTER  TANK  DESIGN:

AIR REQUIRED FOR DIGESTERS: 465 SCFM FOR TWO (2) DIGESTERS

AIR PER DIGESTER: 233 SCFM

SIZE OF DIFFUSERS = 1  INCH 

AIRFLOW PER DIFF  = 10  SCFM PER DIFFUSER

NUMBER OF DIFF     = (REQ'D SCFM) / (SCFM PER DIFFUSER) = 23.25

NUMBER OF DIFF     = 24 1" SINGLE DROP DIFFUSERS REQ'D (EACH BASIN)

USE NINETEEN (24) 1" DIFFUSER DROP ASSEMBLIES: 9.7 SCFM EACH

USE 6" AND 4" AIR HEADERS

AIRLIFT PUMPS:

THICKENED SLUDGE AIRLIFTS (TSALP-1,  TSALP-2)

PROVIDE 2  6-INCH DIAMETER AIRLIFT PUMPS, RATED AT

250   GPM WITH A NOMINAL AIR REQUIREMENT OF 20   SCFM

THICKENER SCUM:  USE EXISTING SCUM COLLECTION SYSTEM AND STATIC SCREENS

AIR SUMMARY:

PER TRAIN TOTAL

AEROBIC DIGESTERS 465 930 SCFM

AIRLIFT PUMPS 40 80 SCFM

TOTAL 1010 SCFM

AEROBIC DIGESTER

PAGE 2 OF 2



POSITIVE DISPLACEMENT BLOWERS 3/27/2025

SIZE BLOWERS TO PROVIDE AIRFLOW FOR ULTIMATE FLOW WITH TWO (2) UNITS INCLUDING ONE STANDBY

TWO (2) BLOWERS SHALL BE FURNISHED FOR EXPANSION 

PROCESS  REQUIREMENTS:

THE PROCESS AERATION BLOWERS TO PROVIDE FOR THE FOLLOWING FOR ULTIMATE FLOW:

PLANT COMPONENT EACH BASIN DESIGN AIRFLOW MAX AIRFLOW

Rapid Mix Basin 1 288 288 432

RAS AIRLIFT PUMPS 2 20 40 SCFM 60 SCFM

WAS AIRLIFT PUMPS 2 20 40 SCFM 60 SCFM

SCUM AIRLIFT PUMPS 2 10 20 SCFM 30 SCFM

FEED CHANNEL 1 115 115 SCFM 173 SCFM

PROCESS AERATION 1 1379 1379 SCFM 2068 SCFM

CHLORINE CONTACT BASIN 1 254 254 SCFM 381 SCFM

DIGESTER BASINS 2 233 465 SCFM 698 SCFM

DIGESTER DECANT AIRLIFTS 2 5 10 SCFM 15 SCFM

TOTALS 2601 SCFM 3902 SCFM

FURNISH TWO (2) P.D.S DESIGNED TO OPERATE ON VFDs

2601 SCFM DESIGN, 3902 SCFM MAX @ 7.63 PSIG

Blower Requirements

Blower Type (CF or PD) PD Positive Displacement

Blower Header Diameter 24 in

Air Bridge Size 6x8 in

Equivalent Circular Air Pipe 7.55 in

Length of Air Bridge 48 ft

Air Diffuser Submergence 15 ft

Static Head on Air Diffusers 6.49 psi

Intake Losses 0.50 psi

Blower Header Friction Losses 0.00 psi

Air Bridge Friction Losses 0.28 psi

Air Drop Losses (1" air drops) 0.11 psi

5% Factor of Safety 0.37 psi

Total Differential Pressure Loss 7.75 psi

Approximate Blower Power Required 163.3 HP



Attachment 12B – Design Features  
(Corresponds to Technical Report 1.1, Item 4, Page 22 of 66) 

 



 

Attachment 12B – Design Features 
(Corresponds to Technical Report 1.1, Item 4, Page 22 of 66) 
 
Existing Phase – 0.65 MGD 
 
A. STANDBY POWER SYSTEM 
 

The permanent emergency/standby generator set was installed with the original treatment 
facility. The facility is equipped with a generator capable of powering the following 
equipment:   

   
1. 3 - Influent Lift Station Pumps 
2. 3 - Blowers 
3. 1 - Final Clarifier Sludge Scrapers 
4. 1 - Non-Potable Water System 
5. Chlorination System 
6. Effluent Metering Station  
7. Lighting Panels and Control Equipment  

 
 An automatic transfer switch is included to transfer electrical loads to the generator during 

an outage. In accordance with 30 TAC §217.37, the disinfection system will automatically 
restart during a power outage and upon transfer back to the main power source. 

 
B. ALARM FEATURES 
 

The plant is equipped with an auto-dialer alarm monitor as well as audible alarm and light to 
alert facility personnel of the following conditions:  

 
1. Power Outage 
2. Influent Lift Station Wet Well High Level 
3. Blower Failure 
4. Final Clarifier Torque Overload 
5. Chlorine Leak Detection 

 
 The auto-dialer has prerecorded messages concerning each alarm condition and procedure to 

be followed and will call up to 8 different phone numbers until alarm condition is 
acknowledged. 

 
C. DESIGN FEATURES FOR OPERATING FLEXIBILITY 
 

1. AERATION BASINS  
 
Existing Phase has one aeration basins, capable of continuous operation.  
 

 



2. FINAL CLARIFIERS 
 

Existing Phase has one final clarifiers. 
 

3. CHLORINE CONTACT  
 

Existing Phase includes a gaseous chlorination disinfection system, each capable of 
automatically changing from one cylinder to another per 30 TAC 217.271(b). 
 

4. DIGESTER BASINS 
  

Existing Phase includes one digester basin.  
 
D. EQUIPMENT DUPLICITY 
 

1. BLOWERS 
 

THREE blowers were installed with Phase 1. Two were originally used to meet firm 
design aeration rate, the third as a backup.  Backup operation for these units is 
automatic. 

 
2. NON-POTABLE WATER SYSTEM 

 
There is one non-potable water system, equipped with dual pumps; one for firm capacity 
and one as a backup, capable of meeting the chlorination system and washdown 
demand. 

 
E. OVERFLOW PREVENTION 
 

The following design features are used to prevent the overflow of wastewater from 
treatment units: 
 
1. All units are designed with a minimum of 18 inches free board which will allow time for 

eliminating any line blockage problem or diversion of flow to another tank. 
2. The facility design includes a peaking factor of 4.0 to insure adequate hydraulic capacity. 

 
 
 
 
 
 
 
 
 
 



Ultimate Phase – 0.90 MGD 
 
A. STANDBY POWER SYSTEM 
 

The permanent emergency/standby generator set was installed with the original steel treatment 
facility. The facility is equipped with a generator capable of powering the following equipment:   

   
1. 3 - Influent Lift Station Pumps 
2. 6 - Blowers 
3. 2 - Final Clarifier Sludge Scrapers 
4. 2 - Non-Potable Water System 
5. Chlorination System 
6. Effluent Metering Station  
7. Lighting Panels and Control Equipment  

 
 Additionally, the collection system will be sized such that there is enough storage within the lines for 

minor outages. An automatic transfer switch is included to transfer electrical loads to the generator 
during an outage. In accordance with 30 TAC §217.37, the disinfection system will automatically 
restart during a power outage and upon transfer back to the main power source. 

 
B. ALARM FEATURES 
 

The plant is equipped with an auto-dialer alarm monitor as well as audible alarm and light to alert 
facility personnel of the following conditions:  

 
1. Power Outage 
2. Influent Lift Station Wet Well High Level 
3. Blower Failure 
4. Final Clarifier Torque Overload 
5. Chlorine Leak Detection 

 
 The auto-dialer has prerecorded messages concerning each alarm condition and procedure to be 

followed and will call up to 8 different phone numbers until alarm condition is acknowledged. 
 
C. DESIGN FEATURES FOR OPERATING FLEXIBILITY 
 

1. AERATION BASINS  
 
Proposed Phase will have two aeration basins, each capable of continuous operation. Piping and 
valves will be included to allow each unit to be individually isolated for draining, cleaning or 
repairs. 

 
2. FINAL CLARIFIERS 

 
Proposed Phase will have two final clarifiers as this treatment facility is designed for more than 
0.40 million gallons per day, per 30 TAC 217.153 (c)(1). 

 
 
 



3. CHLORINE CONTACT  
 

Proposed Phase will include two dual gaseous chlorination disinfection systems, capable of 
automatically changing from one cylinder to another per 30 TAC 217.271(b). 
 

4. DIGESTER BASINS 
  

Proposed Phase will include three digester basins, each capable of continuous operation. Piping 
and valves will be included in each unit to be individually isolated for draining, cleaning or 
repairs.  

 
D. EQUIPMENT DUPLICITY 
 

1. BLOWERS 
 

Six 50 HP blowers will be installed. Four will be used to meet firm design aeration rate, two as 
backup. Backup operation for these units is automatic. 

 
2. NON-POTABLE WATER SYSTEM 

 
Two non-potable water system will be equipped with dual pumps, one for firm capacity and one 
as a backup, each capable of meeting the chlorination system and washdown demand. 

 
E. OVERFLOW PREVENTION 
 

The following design features will be used to prevent the overflow of wastewater from treatment 
units: 
 
1. All units are designed with a minimum of 18 inches free board which will allow time for 

eliminating any line blockage problem or diversion of flow to another tank. 
2. The facility design includes a peaking factor of 4.0 to insure adequate hydraulic capacity. 
3. The facility hydraulic design, including piping, channels, weirs, troughs and other features, will be 

sized to allow the 2-hour peak flow to pass through the facility without exceeding minimum 
freeboard requirements with any single treatment unit out of service. 



Attachment 13 – Wind Rose 

(Corresponds to Technical Report 1.1, Item 5.B, Page 23 of 66) 